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CERTIFIED MATERIAL TEST REPORT
Hackney Ladish Inc.
is p.0. Box 803466 - 5485 Beltline Rd. #290 - Dallas, TX 75254
Phone: (800) 527-4500 Fax: {214) 269-5601

Order Numbexr: 1698 Date: 10/03/06
80ld to: PLESA ANAHUAC Y CcIas 8. A, DE Ship to:
VALLE DE LAS ALAMEDAS NO 66-0
TOLTITLAN MX 548940
Heat Code Ouamtity Degeription / Bpecifications
EE050LS 5 X 3 STD TEE A/BA 234 - 03 wWeB  (SMLS)
HE0-NDE 7/580340 STRESS RELIEVED NACE MRO175
S Chemical Analvais
Haat cCode Test C ML P g ai Cu Ni Cr Mo Al
EEQSQLS M 160 .680 ,006 .005 .220 . 110 ,050 070 .000
Chenlcal Analysis'(ccnt.J
Heat Code N \ B Ti Ch Sn W Ph Co CHE -
.2

EFO050LS .00L . 001

-
: R

Phyeical Properties

Heat Cods Tenslle KT Type Thickness Yield KSI & Elong. (4D) & RA Hardness HB

EEQ50LS 63,3 L 48.1 33.0 66.0 133

Charpy Results

Heat Code Size s i0mm Type Temp. (F) Fopt Poundd Later. Expansion % Shear

EEQ5Q0LS

Teat: M=Mill Product
Type: LeLongitudinal

We certify that the material herein descxibed has been manufactured in
accordance with the above standards and specifications and satisfies all the
requirements of the latest editions unless otherwise noted. We cexrtify these
fittings capable of passing a hydrostatic test compatible with their rating.
The above figures are dorrect as contained in the records of the Company.
This information has been elaectronically tranemitted to oux customer.

/8/ Glinda LaFleux

ceived Time Oct, 5. 2006 7:30AM No. 5459




